
COMMONWEALTH OF KENTUCKY MAR 3 0 2007 
BEFORE THE PUBLIC SERVICE COMMISSION PUBLIT: SEKViCE 

COlWMlSSlON 

IN THE MATTER O F  ) 
) 

WATER COMPANY FOR A CERTIFICATE OF ) CASE NO. d 007 - 0 0 I 3 

STATION 11, ASSOCIATED FACILITIES AND ) 
TRANSMISSION MAIN 1 

THE APPLICATION OF mNTUCKY-AMERICAN ) 

CONVENIENCE AND NECESSITY AUTHORIZING ) 
THE CONSTRUCTION OF KENTUCKY RIVER ) 

APPLICATION OF KENTUCKY-AMERICAN WATER COMPANY 

Comes Kentucky-American Water Company (“Kentucky American Water”), pursuant to 

KRS 278.020, and for its Application seeking a certificate of convenience and necessity 

authorizing the construction of Kentucky River Station I1 (“KRS II”), associated facilities and 

transmission main (collectively “Facilities”), states as follows: 
[...]
(9) KRS 177,047 prohibits the excavation of public rights-of-way under the 

jurisdiction of the Department of Highways unless permitted as an encroachment 

pursuant to 603 KAR 5: 150. Kentucky American Water has applied for an encroachment 

permit for the facilities described in Exhibit B. 

(10) KRS 177.106 prohibits encroaching on any part of a right-of-way of a 

state highway without having obtained a permit from the Department of Highways to do 

8 



so, pursuant to 603 KAR 5:120. Kentucky American Water is required to obtain an 

encroachment permit for the driveway encroaching upon a public right-of-way for the 

facilities described in Exhibit C and has received that encroachment permit, a copy of 

which is attached as Exhibit I. Additionally, Kentucky American Water is required to 

obtain a permit for the driveway encroachment onto a state regulated highway for the 

facilities described in Exhibit A attached. An application for that permit will be 

subsequently filed. 

(1 1) KRS 224.50-760 exempts special wastes from the regulatory requirements 

covering other wastes. The sludge to be produced from the water treatment plant 

described in Exhibit A is specifically defined in KRS 224.50-760(1)(a) as a special waste. 

Pursuant to 401 KAR 45:070, Kentucky American Water will subsequently apply to the 

EPPC for a permit authorizing the beneficial reuse of the sludge from the facilities 

described in Exhibit A. 

(12) Because of the time required to process this Application and the necessity 

for Kentucky American Water to begin construction of the Facilities, and pursuant to the 

authority contained in 807 KAR 5:001, Section 14, Kentucky American Water asks the 

Commission to deviate from any requirement that may be inferred from its regulations to 

file all permits with this Application. Kentucky American Water will file in this 

proceeding the permits it currently does not have as they are received. 

15. As set forth in the testimony of Nick 0. Rowe, President of Kentucky American 

Water, it is imperative that Kentucky American Water receive the requested approval of the 

Public Service Commission, as expeditiously as possible, as construction of the Facilities must 

begin in time for them to be operational in the summer of 2010. To achieve this construction 

time, Kentucky American Water will request bids for the construction of the Facilities in 

9 



sufficient time for the selected contractor to mobilize the necessary equipment prior to the end of 

2007. 

16. Kentucky American Water has the opportunity to secure the requisite financing 

for the Facilities through American Water Capital Corp., another wholly-owned subsidiary of 

American Water Works Company. As described in the attached testimony of Lou Walters, 

Assistant Treasurer of American Water, Kentucky American Water intends to finance the initial 

cost of construction of the Facilities through short-term debt and, when required by financial 

considerations, convert the short-term debt to an appropriate percentage of long-term debt and 

equity to be contributed by American Water Works Company. 

17. Kentucky American Water anticipates that the approximate annual cost of 

operation of the Facilities will be $6,024,957; consisting of $523,182 for labor, $588,159 for 

power, $360,000 for general maintenance, $1 53,300 for chemicals, $300,000 for security, 

$2,943,666 for depreciation and $1,156,649 for taxes, all as discussed in the testimony of 

Linda C. Bridwell. 

WHEREFORE, Kentucky American Water prays that the Commission approve its 

request for a deviation pursuant to 807 KAR 5001, Section 14, as described in 

paragraph 14 (12), and that the Commission issue the requested Certificate of Convenience and 

Necessity Authorizing the Construction of the Facilities pursuant to KRS 278.020 in an 

expedited process that will allow for the bidding and construction to begin prior to 2008. 

Respectfully submitted, 

A. W. TURNER, JR.,GENERAL COUNSEL 

2300 Richmond Road 
Lexington, Kentucky 40502 

and 

KENTUCKY-AMERICAN WATER COMPANY 

10 



STOLL KEENON OGDEN PLLC 
300 West Vine Street, Suite 2100 
Lexington, Kentucky 40507-1 801 
Telephone: (859) 231-3000 

BY. 

Attorneys for Kentucky-American Water Company 

LEX 01031 1112669813494504.4 

11 



Exhibit A - Plans 

Filed Separately 



Exhibit A - Specifications 
Volume I 

Filed Separately 



Exhibit A - Specifications 
Volume II 

Filed Separately 



Exhibit A - Specifications 
Volume Ill 

Filed Separately 



Exhibit A - Specifications 
Volume IV 

Filed Separately 



Exhibit 6 - Plans 
Volume I 

Filed Separately 



Exhibit B - Plans 
Volume II 

Filed Separately 



Exhibit B - Specifications 

Filed Separately 



Exhibit C - Plans 

Filed Separately 



Exhibit C - Specifications 

Filed Separately 





AGREEMENT FOR PAYMENT OF ENGINEERING EXPENSES 

2007, by and 
between Kentucky-American Water Company, a Kent aving its office 
at 2300 Richmond Road, Lexington, Kentucky 40502 uegrass Water 
Supply Commission, having its address at 699 Perimeter Drive, Lexington, Kentucky 
4051 7 ("BWSC"). 

4 
This Agreement is entered into this z " d a y  o 

WHEREAS, KAW is in the process of preparing and designing plans for the 
construction of a 20 million gallons per day water treatment plant for the treatment of 
water withdrawn from Pool 3 on the Kentucky River; 

WHEREAS, as part of the preparation and design process for the water 
treatment plant, KAW has incurred and is incurring costs and expenses related to the 
engineering design work that must be performed; 

WHEREAS, BWSC has indicated its desire to participate with KAW in the water 
treatment plant project so that BWSC members will have an increased water supply; 
and 

WHEREAS, BWSC has indicated its desire to increase its members' existing 
water supply by 5 million gallons per day, and, accordingly, has asked KAW to perform 
the incremental engineering design work necessary to increase the water treatment 
plant capacity from 20 million gallons per day to 25 millions gallons per day; 

WHEREAS, BWSC has access to non-federal funds to defray the cost of this 
work; 

NOW, THEREFORE, it is agreed as follows: 

1. BWSC will deliver to KAW the sum of $171,000.00 (one hundred seventy- 
one thousand dollars), which is the proposed amount of the incremental engineering 
design work necessary to increase the water treatment plant capacity from 20 million 
gallons per day to 25 million gallons per day. Payment of $171,000.00 shall occur upon 
receipt of an invoice from KAW. BWSC covenants that none of its payment will be from 
federal funds. 

2. Based upon the action taken by the Board of Commissioners of BWSC on 
January 22, 2007, KAW has already taken the necessary steps to cause the 

BWSC and KAW recognize that the $171,000.00 payment is for the 
proposed cost of the incremental engineering design work and that if the actual cost of 
the work exceeds $171,000.00, BWSC will pay to KAW the amount by which the actual 
cost exceeds $171,000.00 within 30 (thirty) days after KAW notifies BWSC of an 
amount due. Likewise, if the actual cost of the incremental engineering design work is 

'' . incremental-engineering design work to commence. 
.. . .. 

3. 



less than $171,000.00, then KAW will return to BWSC the amount of any savings within 
30 (thirty) days after those savings are realized. The parties agree that no incremental 
engineering design work which causes the actual cost of the work to exceed 
$1 71,000.00 will be performed without KAW first obtaining BWSC’s consent. 

4. Other than the payments contemplated in Paragraph 3 above to account 
for the actual cost of the incremental engineering design work relative to the 
$171,000.00 proposed cost, the parties agree that the payments made by BWSC 
pursuant to this Agreement are not refundable for any reason, including any reason 
relating to the actual results of the current efforts to participate in the water treatment 
plant contemplated in this Agreement. 

5. Nothing contained in this Agreement shall be construed as creating an 
obligation for BWSC to participate with KAW in the construction or ownership of the 
water treatment plant. 

6. This Agreement is effective retroactive to January 22, 2007 

Kentucky American 

By: 
Its: 
Date: . Date: $-26-07 

2 



Ernie Fletcher 
Governor 

FE9 - 6 2007 

I 

H@ 
ENVIRONMENTAL AND PUBLIC PROTECTION CABINET 

DEPARTMENT FOR ENVIRONMENTAL PROTECTION 
14 REILLY ROAD 

FRANKFORT, KENTUCKY 40601 
PHONE (502) 564-2150 

FAX (502)564-4245 
www.dep.ky.gov 

January 24,2007 

Teresa J. Hill 
Secretary 

Cheryl A. Taylor 
Commissioner 

Richard C. Svindland, P.E., Engineering Manager 
South EBst Region, 
Kentuckyherican Water Company 
2300 Richmond Road 
Lexington, Kentucky 40502 

RE: FayetteCounty 
Al# I063 
DW # 0340250-07-001 
Preliminary Engineering Report 
New Water treatment Plant on Pool 3 of 
KenNcky River Owen Co & Franklin Co. 
Activitym APE2007OOOI 

Dear Mr. Svindland 

We have received the Preliminary Engineering Report for the above referenced project Tho report consisted 
of the following: 

I .  Construction of a new 20.0 MGD convenfional water keatraent plant in Owen County, expandable to 
30.0 MOD. 

2. Construction of a raw water intake structure on Kentucky River at Pool 3 in no& Franklin County wifh 
air burst backash system and Zebra Mussel control chemical feed capability. 

Construction of a raw water pumping station consists of four pumps with initial reliable design capacity 
of 24 MGD and ultimate design capacity of 30 MGD. 

Construction of a chemical storage and feed facility to treat water with potassium permanganate, 
powdered activated carbon, gas chlorine, caustic soda, polyaluminum chloride, ferric chloride, 
coagulant aid polymer, filter aid polper, ammonia, fluoride and corrosion inhibitor. Also, main 
building will be consists of wet chemistry and micmbiology labs. 

Provisions for installation of ultraviolet 0 disinfection facility to meet or exceed Long Tam 2 
Enhanced Surface Water Treatment Rule (LIZ ESWTR) requirements for pathogens (including 
Cryptosporidium) inactivation and removal. 

Construction of one two stage rapid e m ,  four thrce-stage flocculation basins, four settling tanks with 
plate settlers and vacuum sludge collection system. 

Construction of five dual media rapid gravity filters with air scour and upflow backwash water system 

Consbuction of a two-cell baffled finished water storige cleatwell. 

Construction of finished water high service pump station consists of four pumps with initial reliable 
design capacity of 24 MGD and 30.0 MGD ultimate design capacity. 

3. 

4. 

5. 

6.  

7. 

8. 

9. 

KenluckyUnbridledSpirit.com An Equal Gpparmnity Employer MIFID 

http://www.dep.ky.gov
http://KenluckyUnbridledSpirit.com


,. DW # 0340250-07-001 
Preliminary Engineering Report 
New Water treatment Plant on Ponl 3 of Kentuckv River Owen Co & Fraddlin Co. 
January 24% 2007 
Page 2 

IO. Conshuuion of wastewater treatment system consists of hvo circular batch washwater clarifiers, one 
residual thickener with lnmsfer pumps and midual dewabdng facility with two belt filter presses. 

Conshuc4ion of on site sanitary disposal system with county requirements. 

Installation of one stationary diesel powered stndby 4160 volts eleOtrical generator to operate the 
entire plant at 7 MGD, with provisions for a second mobile generator to operate 50% of toM raw 
water pumping station and water treatment plant during power outage. 

installation of process control and inslrumentation to operate the water treatment plant fully 
automatically with the ability to manually override the control system locally or remotely. 

This is to advise that preliminary report and specifications for the above referenced project are APPROVED with 

1 1. 

12. 

13. 

repect to sanitary feahxes of design, as of the date of this approval letter, with one stipulation: 

This approval has been issued under the provisions of KRS Chapter 224 and regulations promulgated 
pursuant thereto. Issuance of this approval does not relieve the applicant from the responsibility of obtaining any other 
approvals, permits or licenses required by this Cabinet and other state, federal and local agencies. 

This letter shall not be construed as final approval; as detailed plans and specifications must be submitted for 
review and approval when they become available. If final plans and specifications are not submitted within one year 
from the date of preliminary approval, this approval shall expire. 

If you have any questions concerning this project, please contact Solitha W. Dhman,  P.E. at (502) 564- 
2225, extension 572. 

Sincerely, 

Donna S. Marlin, Managb' 
Dri&ine Water Branch 

1 

Division of Water 

DSM: SWD 
Enclosures 

C Jefsey L Raffensperger, Gannet Fleming, Inc. 
Linda Bridwell, PE. Kentucky American Water Company 
Michael D. Galavotti, PE, Kentucky American Water Company 
Fayette County Health Department 
Owen County Health Deparlment 
Franklin County Health Department 
Public S e M c e  Commission 
Watt? Mulanagement Branch, KDOW 
KPDES Branch, KDOW 
Water Resources Branch, KDOW 
Water Quality Branch, KDOW 
Technical Arsismce Sectiun. Dri11!4nn Water, KDOW 

. 
. 

Frankfon Regional Office, KDOW 
Florence Regional Office, KDOW 



. 03/08/07 21:13 FAX 502 564 a639 DEP DOW Waxershed moo2 
' .  

ERNIE h W k l E R  ENVIRONMENTAL AND PUg~ic PROTECTION CABINET Terisa J. Hill 
OOVSUNOR 

Jarmpry 10,2007 

Dillard Griffin . .  
Kenkucky Ammican Waiar Co 
2300 Richmond Rd. , Activlty ID Nuinbw: APE20060038r 
Lexington, KY 40502 

Water Withdrawal P d t  #1572 

Dear Mr. Griffin: I 

Thank you €or your application .for a revised water withdrawal permit. This letter accompanies permit 
#1572 which authorizes withdrawals from the Kentucky River at river mile 47.8 (pool 3) l o~ ted  in Franklin 
County with geogrqbic coordinates of lRtitude 38' 2i '  22.16" longiludc 84" 52' 29.89". 

In accordance with this pennit, water withbwsls arc'limited to the following rates &om the spmiified location: 

Please refer to the enclosed pen& with specifrm all conditions associated with this withdrawal, 

The i s s w u m  of this permit does not release you h u  the obligation of obtainiag any and a l l  other permits 

If you have any questions, pleasdcontact CIds Yeary or Rita Hockensmith at (502) 564-3410. 

inciurling monitoring and compliance requirements. 

that may be required by tbis Division or ~thkiegulardry agencies. 
: 4 :  
, .  

?A//- Issued this -of ,hnwfv 2007. ; 
1 ' /  

, i  PetuT. Croodmam, Manager 

i 

, 
By: 

Watershed Maua&ment Branch 
Division of Water 

. .  PTGW 
Enclosure 
cc: F W o n  RegionaI Oftice ' ,  

. ,  



03/06/07 --21: 13 FAx.502 564 9639 

c- 

DEP DOW Watershed 



03/08/07 21:14 FAX 502 564 9639 DEP DOW Watershed #a04 



BO05 03/08/07 21:14 FAX 5 0 2  564 -. 0639 ' ~ ~ P m a t e r s t l e d  _. 



03/08/07 2 1 : 1 4  FU..50:!  564  9639.-, .: ' DEP DOW Wstershed 
, .  

.. 



I 
03/08/07 21:15 FAX 502 564 9639 --- a D O W  Watershed 



03/08/07 21:15 FAX 502 5 8 4 , 9 6 3 9  .__ DEP DOW Watershed --- 



Ernie Fletcher 
G O V f m M  

ENVIRONMENTAL AND PUBLIC PROTECTION CABINET 
DEPART- FOR ENVIRONMENTAL PROTECTION 

14 R E U Y  ROAD 
FRANKFORT, KENTUCKY 40601 

PHONE (502) 564-2150 
FAX (502)564-4245 
www.dep.ky.gov 

March 7,2007 

Teresa J. Hill 
Secretary 

Cheryl A. Taylor 
Commissioner 

Mr. Brent A. Tippey, PE 
KY American Water Co 
2300 Richmond Rd 
Lexington, KY 40502 

RE: KY American Water CO, PWS-1063 
DW #0340250-07-015 
High Service Mains for WTP on Pool 3 
Activity ID # APE20070015 
Fayette County, KY 

Dear Mr. Tippey : 

We have reviewed the plans and specifications for the above referend project. The 
plans include the construction of approximately 160,000 feet of 42-inch DI water line. This 
is to advise that plans and specifications for the above referenced project are APPROVED 